
REVISED FINAL REPORT 

2010 URBAN WATER MANAGEMENT PLAN 

C I T Y  O F  B R E N T W O O D ,  C A L I F O R N I A  

 

 

 

P R E P A R E D  W I T H  A S S I S T A N C E  F R O M  

ICF International 

May 12, 2011 
Updated: October 25, 2013



LIST OF PREPARERS 

C I T Y  O F  B R E N T W O O D  S T A F F  

Chris Ehlers, Assistant Director of Public Works/Operations 

Eric Brennan, Water Operations Manager 

Casey Wichert, Wastewater Operations Manager 

Diana Williford, Water Conservation Specialist 

C O N S U L T A N T  T E A M  

ICF International 

City of Brentwood. 2011. 2010 Urban Water Management Plan. Revised Draft 
Report. October 25. Brentwood, CA. Prepared with assistance from ICF 
[...]
water conservation plan to minimize the use of potable water for irrigation purposes. The City is 
exploring and implementing options ranging from increased use of reclaimed water from the 
WWTP to using raw water from ECCID, where available, for irrigation purposes.  

 Timeline: This project is currently underway. 

 Funding: This project is funded through wastewater facility fees. However, the City is 
concurrently looking for state and federal grant funding, development contributions, and 
possibly zero- or low-interest loans from the state to accelerate the construction of this 
project as well as the other phases of the raw system. 

 Recycled Water Distribution System—Phase III: This project involves the installation of a 
trunk and a reclaimed (raw) water system throughout the City to provide reclaimed water for 
irrigation at golf courses, parks, parkways, medians, and other applicable uses. This is the third 
and final phase of the raw water distribution system. Several cost-effective facilities were 
installed with Phases I and II. This final phase encompasses various improvements and provides 
distribution facilities to remote areas. However, it may not be cost effective to provide service to 
all areas. 

 Timeline: This project is scheduled to begin in 2014/15. 

 Funding: This project represents a placeholder should state or federal funding become 
available. The City is actively seeking state and federal grant funding and development 
contributions for the construction of this project as well as the other phases. 

 Wastewater Treatment Plant Expansion—Phase II: The existing 5 mgd tertiary treatment 
facility was planned and constructed to accommodate future expansion, up to 10 mgd, by adding 
oxidation ditches and secondary clarifiers, converting chlorine contact facilities to ultraviolet 
disinfection, and installing filters and all related appurtenances. The plant is capable of being 
expanded in 2.5 mgd increments. Therefore, based on the growth rate in the City and the final 
build out population, the Phase II project could expand to 7.5 mgd, with the ultimate 10 mgd 
reached under Phase III. This project is necessary to keep the City in compliance with stringent 
discharge requirements. The expansion will also accommodate planned and approved 
development within the City. 



City of Brentwood 
 

Chapter 5 System Supplies 
 

 
2010 Urban Water Management Plan 5-16 May 2011  

ICF 00482.10 
 

 Timeline: This project is currently underway and is projected to be completed in 2015/16. 

 Funding: Funding for this project includes wastewater facility fees, the Wastewater 
Enterprise Fund, and the State Revolving Fund Loan. 

 



 
2010 Urban Water Management Plan 6-1 May 2011  

ICF 00482.10 
 

Chapter 6 
Water Supply Reliability and  

Water Shortage Contingency Planning 

Water Supply Reliability 
The surface water supply reliability results from a pre-1914 water right purchased from ECCID, 
giving the City first rights to 14,800 acre-feet (4,823 million gallons) per year. The City’s contract 
with CCWD to treat its surface water supply at the COBWTP and RBWTP is only limited by the ECCID 
entitlement of 14,800 acre-feet.  

Contra Costa County does not regulate groundwater pumping with water rights. Environmental 
factors, such as drought conditions, and water quality factors, such as groundwater contamination, 
can affect the availability of supply, however. Although current groundwater levels and raw water 
delivery rates are assumed to be constant for this 2010 UWMP, the City is aware that future 
conditions may vary. It is prepared to adaptively manage any changes that may occur because of 
extended drought or potential effects of climate change. 

Table 6-1 describes legal, water quality, and climatic factors that may affect the reliability of the 
water supply for the City. 

 



City of Brentwood 
 Chapter 6 Water Supply Reliability and  

Water Shortage Contingency Planning 
 

 
2010 Urban Water Management Plan 6-2 May 2011  

ICF 00482.10 
 

Table 6-1 (DWR Table 29). Factors Resulting in Inconsistency of Supply 

Table 29 
Factors Resulting in Inconsistency of Supply 

Water Supply Sources1 
Specific Source 

Name (if any) 
Limitation 

Quantification Legal Environmental Water Quality Climatic Additional Information 
Purchased from CCWD 
(RBWTP) (treated surface 
water) 

Raw Water 
(ECCID) 

The City has 
purchased a 
permanent 
capacity of right 
of 6 mgd at the 
RBWTP  

Water Rights Catastrophic 
levee breach 
could 
compromise 
surface water 
supply 

High TDS and nitrate 
levels could 
compromise supply. 

None  

Supplier-Produced Surface 
Water (COBWTP) 

Raw Water 
(ECCID) 

Portion of 
contracted 4,823 
million gallons 
per year (13.2 
mgd). Plant 
capacity = 15 to 
30 mgd 

Water Rights Catastrophic 
levee breach 
could 
compromise 
surface water 
supply 

High TDS and nitrate 
levels could 
compromise supply. 

None  

Raw Water Roddy Ranch 
Pump Station 

 Water Rights  Catastrophic 
levee breach 
could 
compromise 
surface water 
supply 

High TDS and nitrate 
levels could 
compromise supply. 

None East Contra Costa Canal 
Irrigation shutdowns and 
water supply will be 
coordinated between the 
City and ECCID as 
required. 

Supplier-Produced 
Groundwater 

San Joaquin 
Groundwater 
Basin 

1,625 million 
gallons per year 
(4.5 mgd) 

Water Rights   High TDS and nitrate 
levels could 
compromise supply. 

None  

 Recycled Water City WWTP 5–10 mgd Master 
Reclamation 
Permit 
Requirements 

  If tertiary-level water 
quality requirements 
are not met, flows 
are sent to 
reclamation ponds 
for analysis. 

None Recycled water irrigation 
may affect groundwater 
quality. Groundwater 
studies are conducted at 
golf courses prior to 
recycled water irrigation. 

1 From DWR Table 16. 

 



City of Brentwood 
 Chapter 6 Water Supply Reliability and  

Water Shortage Contingency Planning 
 

 
2010 Urban Water Management Plan 6-3 May 2011  

ICF 00482.10 
 

Water Quality Effects on Water Supply Reliability 
This section describes how water quality may affect the City’s water management strategies and 
discusses supply reliability for surface water, groundwater, and recycled water deliveries. 

Surface Water 
Water quality fluctuates throughout the year, as well as from year to year, for each of the three 
surface water sources from the Contra Costa Canal (Old River, Middle River, and Rock Slough). Raw 
water from the Delta is considered a high-quality source and characterized by low to moderate 
levels of turbidity, minerals, and natural organic matter. Pathogenic organisms are typically low as 
well (City of Brentwood 2005). Water from the Contra Costa Canal is routinely monitored for 
pesticides and other contaminants (e.g., synthetic organic compounds, nitrate, radionuclides, 
perchlorate, arsenic, etc.); however, these regulated compounds are typically not detected in Delta 
water supplied via the Contra Costa Canal. Because of weather variations, storm events, and diurnal 
patterns, water quality in the Contra Costa Canal can vary seasonally, daily, or even hourly. The 
variation in water quality is partially compensated by changing the flow rates of the various intake 
sources along the canal. 

The RBWTP and the COBWTP are able to treat changing raw water quality with consistent results. 
For example, the existing facilities can respond to changes in raw water turbidity or other quality 
changes. All current standards for treated water from the RBWTP and the COBWTP, as stipulated in 
the waste discharge requirements from the Central Valley Regional Water Quality Control Board 
(Order No. R5-2007-0048), are being met. 

Groundwater 
Groundwater is treated with chloramines at the wellheads and pumped to the distribution system 
directly. Water quality in the City aquifer is adequate, but the water does have relatively high levels 
of TDS, chlorides, and nitrate. TDS in the groundwater is high, up to 798 milligrams per liter (mg/L) 
(City of Brentwood 2006b). However, this is below California’s maximum contaminant level of 
1,000 mg/L. The occurrence of nitrate in groundwater in this area has generally been attributed to 
agricultural influences. However, the occurrence is limited to the upper sequences of aquifer 
materials. The nitrate concentrations decline appreciably for wells 200 feet or more below the 
ground surface. The City’s seven active wells are below 20 parts per million; an inactive well 
(Well 11) is above 20 but still below the limit of 45 parts per million. Chloride and TDS 
concentrations also decline with depth but less notably than nitrate concentrations. The decline 
suggests local anthropogenic influences on TDS, chloride, and other constituents in addition to 
nitrate. As shown in Table 3-2, two of the nine permitted wells are not in use because of issues 
related to water quality (i.e., one does not currently have a disinfection system [Well 9], and the 
other has high nitrate concentrations [Well 11]). 

After delivery to the City’s distribution system, treated surface water is blended with chloraminated 
groundwater from City wells. The City adjusts pH levels with liquid sodium hydroxide to maintain 
the pH in the finished water from the COBWTP between 7.7 and 8.0 units. These pH adjustments 
reduce the corrosive effects of treated surface water from the COBWTP on pipes and plumbing 
fixtures after blending operations. It is a safe and economical way for the City to maintain good 
water quality (City of Brentwood 2005). 



City of Brentwood 
 Chapter 6 Water Supply Reliability and  

Water Shortage Contingency Planning 
 

 
2010 Urban Water Management Plan 6-4 May 2011  

ICF 00482.10 
 

Recycled Water 
The City WWTP is capable of producing high-quality tertiary effluent that complies with California 
Water Code Title 22 recycling criteria. The WWTP system consists of screening, grit removal, 
oxidation and nitrification (by extended aeration of activated sludge), denitrification (by anoxic 
basins), coagulation, tertiary treatment filtration, chlorination, and dechlorination. 

Table 6-2 summarizes the potential water quality impacts on water supplies. The only impact 
resulting in a volume change is groundwater related because of two inactive wells with a combined 
capacity of approximately 10 million gallons per year. 

Table 6-2 (DWR Table 30). Water Quality (current and projected water supply impacts) 

Table 30 
Water Quality (current and projected water supply impacts) 

Water source Description of Condition 2010 2015 2020 2025 2030 
2035 

(optional) 
Groundwater High TDS, chlorides, and 

nitrates 
-10 -10 -10 -10 -10 -10 

Surface Water Salinity/turbidity 0 0 0 0 0 0 
Recycled Water Tertiary-level standards 0 0 0 0 0 0 
Units: million gallons per year. 

 

Water Shortage Contingency Planning 
This section describes emergency preparedness plans that would be implemented in the event of a 
catastrophic reduction in water supplies and the City’s mandatory prohibitions against specific 
water use practices during water shortages. A copy of the City’s Draft Water Shortage Contingency 
Resolution and Water Shortage Contingency Plan are in Appendix E.  

Catastrophic Supply Interruption Plan 
CWC Section 10632(c) requires certain actions to be undertaken by the water supplier during a 
catastrophic interruption in water supplies. To that end, the City has a water quality emergency 
notification plan in place to coordinate the overall response to a disaster. A catastrophic event 
resulting in a water shortage would be any event, either natural or man-made, with severity equal to 
or greater than Stage III or Stage IV (severe or critical drought) water supply shortage conditions. 
See Table 6-10 and the associated discussion below for definitions of the water supply condition 
stages. Examples of such events are earthquakes, regional power outages, floods, and fires. To 
ensure preparedness, facilities in the City are inspected annually for earthquake safety. 
Furthermore, the City has budgeted for or installed auxiliary generators and made improvements to 
water storage facilities as part of the annual construction process to prevent a loss of these facilities 
during an earthquake or any disaster that would cause a power outage. 

Table 6-3 describes the actions taken to address each catastrophic event. 



City of Brentwood 
 Chapter 6 Water Supply Reliability and  

Water Shortage Contingency Planning 
 

 
2010 Urban Water Management Plan 6-5 May 2011  

ICF 00482.10 
 

Table 6-3. Catastrophic Supply Interruption Actions 

Potential Catastrophic 
Event Summary of Actions 
Earthquake/Fault 
Rupture, Liquefaction 

Emergency response plan procedures would be implemented. The City would 
ensure that any damaged sections of the distribution system would be isolated, 
customers would be notified of the need to reduce use, backup generators would 
be used for groundwater pumping, and the water supply would be supplemented 
by using stored surface water supplies from the City’s five reservoirs.  

Regional Power Outage Customers would be notified of the need to reduce use, and backup generators 
would be used for groundwater pumping. 

Flooding/Levee Breach/ 
Dam Failure 

Emergency response plan procedures would be implemented. Depending on the 
level of flooding, flooded areas would be isolated to minimize the size of the area 
affected by the event; customers may be evacuated. 

Fire Affected customers would be notified and voluntary and mandatory rationing would 
be implemented in affected areas, if necessary. 

 

Mandatory Prohibitions during a Water Shortage 
CWC Section 10632(d) requires mandatory prohibitions against specific water use practices that 
may be considered excessive during water shortages. Table 6-4 identifies mandatory prohibitions 
and the stages during which the prohibitions would be voluntary or mandatory. Where there is no 
stage number, the action is voluntary. See Table 6-10 and the associated discussion below for 
definitions of the water supply condition stages. 

Table 6-4 (DWR Table 36). Water Shortage Contingency (mandatory prohibitions) 

Table 36 
Water Shortage Contingency (mandatory prohibitions) 

Examples of Prohibitions 
Stage When Prohibition 

Becomes Mandatory 
Cleaning sidewalks, streets, walkways, parking areas, patios, porches, or 
verandas 

III, IV 

Washing cars II, III, IV 
Watering lawns/landscaping II, III, IV 
Non-permanent agriculture II, III, IV 
Uncorrected plumbing leaks II, III, IV 
Gutter flooding III, IV 
Cleaning/filling/operating/maintaining water levels in non-recycling decorative 
fountains 

II, III, IV 

 

Consumption-Reduction Methods 
Each urban water supplier has a choice regarding the types of consumption-reduction methods to 
use in its water shortage contingency analysis. The methods must be appropriate for the area and 
capable of reducing water use by up to 50%. CWC Section 10632(e) requires the water supplier to 
implement consumption-reduction methods during the most restrictive stages of a water shortage. 



City of Brentwood 
 Chapter 6 Water Supply Reliability and  

Water Shortage Contingency Planning 
 

 
2010 Urban Water Management Plan 6-6 May 2011  

ICF 00482.10 
 

The City will implement the consumption-reduction methods listed in Table 6-5. See Table 6-10 and 
the associated discussion below for definitions of the water supply condition stages. 

Table 6-5 (DWR Table 37). Water Shortage Contingency (consumption-reduction methods) 

Table 37 
Water Shortage Contingency (consumption-reduction methods) 

Consumption-Reduction Methods 
Stage When Method Takes 

Effect1 Projected Reduction (%) 
Demand-Reduction Program All 10%–50% 
Reduce Pressure in Water Lines  N/A  
Flow Restriction III, IV 35%–50% 
Restrict Building Permits  N/A  
Restrict Use for only Priority Uses II, III, IV 20%–50% 
Use Prohibitions II, III, IV 20%–50% 
Water Shortage Pricing  N/A  
Per Capita Allotment by Customer Type III, IV 35%–50% 